3001

i

"Enh'kfl

made For garden



HECRT 3001

made for garden

Position Part number Nazev Name
1 8029-880001 Pfivodni kabel Cord
2 8103-872001 Cable holder Zavés kabelu
3 8023-810001 Prichodka kabelu Cable grommet
4 8053-810001 Upinaci svorka kabelu Cable pressing plate
8 8033-880001 Kondenzator Capacitor
9 8058-880004 Paka spinace Switch trigger
10 8032-870001 Spina¢ Switch
11 8060-880001 PruzZina Spring
12 8001-880001 Levy karter Left housing
13 8140-880001 Potenciometr Speed control
15 8032-820001 Spina¢ Switch
16 8023-880001 Objimka Tube sleeve
17 8058-880002 Tlacitko levé Left knob
18 8060-880003 Pruzina Spring
19 8058-880003 Tlagitko pravé Right knob
20 8094-880001 Pfedni madlo Front handle
23 8047-870001 Popruh Harness
24 8076-8800023 Spodni tubus kompletni Bottom tube assembly
25 8031-880001 Kolo Wheel
26 8069-880002 Pouzdro kola Wheel cover
28 8058-880007 Sroub s plastovou hlavou Adjusting knob
29 8081-880001 Sroub Screw
30 8060-880002 Pruzina Spring
32 8162-880001 horni kryt Rake 1
33 8128-880001 spona Steel wire
34 8162-880002 spodni kryt Rake 2
38 8060-880004 PruzZina Spring
39 8058-880006 Pojistka zajisténi tubusu Adjusting button
40 8076-880001 Horni tubus Upper tube
41 M-08 Matice M8 Nut M8
42 8132-880001 Rezaci nGiz Blade
43 8022-870001 Ventilator Fan
44 8023-860001 Podlozka ventilatoru Washer
46 8004-880004 Motor Motor
47 8058-880005 Packa Lever




HECRT 3001

made for garden

Position Part number Nazev Name
48 8053-880001 Klapka Flap board
49 M-05 Matice M5 Nut M5
50 8002-880001 Pravy karter Right housing
51 8039-88001 PFiruba vaku Collection bag support
52 M-05 Matice M5 Nut M5
53 8074-880002 Sroub Screw
54 8069-880001 Kryt Rear cover
55 M-04 Matice M4 Nut M4
56 8058-880001 Sroub s plastovou hlavou Knob screw
57 8045-880001 Sbérny vak Collection bag




